
DUAL-ARM FUNCTIONAL TRAINER
DRE8046



4

5

7

8

9

3

10

16

17

18



3



4



5

Parts List

1 1 26 Rally Kit 2

2 1 27 Short Pull Handle 1

3 1 28 Take Off The Gloves. 2

4 Left Arm Force Rack 1 29 Support Frame 4

5 Right Arm Force Rack 1 30 Small Pulley 20

6 1 31 Counterweight Iron Components 2

7 Right Ground Rack 1 32 Long Elastic Dowel Pin 2

8 Rotate The Pulley Frame 2 33 Select The Iron Peg Group 2

9 Pulley Frame 2 34 Elastic Plug Component 2

10 Fixed Frame 2 35 Counterweight 2

11 Adjustable Rack 2 36 Guide Rod Fixing Sleeve 4

12 Rear Cover Welding Assembly 1 37 2

13 Front Cover 1 38 Spacer Ringφ31×φ25.5×1.5 2

14 Ceiling 1 39 Spacer Ring 4

15 Anti-scratch Plate 2 40 Inner Fender Apron 4

16 Guide Rod 4 41 Rubber Base118.5×51.2×40 2

17 Hexagonal Threaded Pillar 2 42 Rubber Padφ63.5×φ19×25.4 4

18 External Threaded Spindle 4 43 4

19 Inner Fender Liner 4 44 Buffer pad45×25×10 2

20 Steel Wire Group 2 45 Pin Bushingφ11

Item No Item NoDescription QTY Description QTY

×φ16×20 6

21 Hook Rack 1 46 Serial Number plate 1

22 Rally Rope 1 47 16

23 Foot Traction Kit 1 48 Rubber Seal Ringφ23.6×φ1.8 4

24 Push-pull Handle 1 49 Gourd Hook 7

25 Long Reach Cable Set 2 50 2

Cage  Frame

End Cap φ54

Rubber Plugφ18.5×φ15×7

Bearing6005-2Z

Circlips For Shaft φ25

Left Rotation  Frame

Right Rotation Frame

Left Ground Rack



6

Parts List

Item No Item NoDescription QTY Description QTY

51 4 64 16

52 61 65 2

53 8 66 2

54 8 67 8

55 8 68 4

56 8 69 4

57 4 70 26

58 2 71 Hexagonal Flange NutM12 2

59 4 72 Oval Head Pop Rivetφ4×8 2

60 21

61 4 74 2

62 8 75 38

63 6

Circlips For Hole φ47 Socket Head Cap Screw M10×50

Flat Washer φ11×φ20×2 Socket Head Cap Screw M10×55

Flat Washer φ13.5×φ24×2.5 Socket Head Cap Screw M10×85

Flat Washer φ9×φ16×1.6 Socket Head Cap Screw M12×25

Spring Washer φ10 Socket Set Screw M8×10

Spring Washer φ12 Nylon Lock Nut M8

Flat Head Cap Screw M4×10 Nylon Lock Nut M10

Flat Head Cap Screw M10×25

Button Head Cap Screw M6×8

Button Head Cap Screw M6×10

Button Head Cap Screw M8×45

Socket Head Cap Screw M10×25

Socket Head Cap Screw M10×35

73 1lubricating Grease

Plugφ24.5×15.5

Choose Iron



7

Exploded View

48

52

49

62

74

20

20

13 40 19 40

669
54

68

36
54

61

10 24

28

27

21

59

49

74

28

25 24

22

23

59

12

7

39

67

56
53

67

53
56

44

1

32

18

45

18

30

30
70

52

64

55

64

52

26 50
47

30

64
52

8
47

70

52

5

7052

3564 52 30 6352
62

55

52

70
52

45
11

47
17 47 30

66
52

370
52

47 15 57
3

34

10
51

58
37

38
47

51

47

16 65
52 30

9 71

70
52

41 31 33 43

2942

12

75



8



9



10

STEP 1

Item No Item NoDescription QTY Description QTY

1 1 53 8

6 1 56 8

7 Right Ground Rack 1 67 8

Cage  Frame Flat Washer φ13.5×φ24×2.5

Spring Washer φ12

Socket Head Cap Screw M12×25

Left Ground Rack

67
56

53

7

67 56

53

1

6



11

STEP 2

Item No Item NoDescription QTY Description QTY

2 1 11 Adjustable Rack 2

3 1 52 12

4 Left Arm Force Rack 1 63 6

5 Right Arm Force Rack 1 70 6

Left Rotation  Frame

Right Rotation Frame Flat Washer φ11×φ20×2

Socket Head Cap Screw M10×35

Nylon Lock Nut M10

5

11

4

52

2
70

63

52

3



12

STEP 3

Item No Item NoDescription QTY Description QTY

9 Pulley Frame 2 33 Select The Iron Peg Group 2

16 Guide Rod 4 42 Rubber Padφ63.5×φ19×25.4 4

29 Support Frame 4 Hexagonal Flange NutM12 2

31 Counterweight Iron Components 2

71

16

9

71

42

29

31

Twist 9# all the way down and then lock 71#. 
Do not rotate or adjust.

Assemble 9# and 71# onto 31#. 

33



13

STEP 4

30

20 30

30

20

Item No Description QTY

20 Steel Wire Group 2

30 Small Pulley 20



14

STEP 5

59

12

59

12

13

60

60

60

14

60

Item No Item NoDescription QTY Description QTY

12 Rear Cover Welding Assembly 1 59 2

13 Front Cover 1 60 21

14 Ceiling 1

Button Head Cap Screw M6×8

Button Head Cap Screw M6×10



15

STEP 6

Item No Item NoDescription QTY Description QTY

21 Hook Rack 1 25 Long Reach Cable Set 2

22 Rally Rope 1 26 Rally Kit 2

23 Foot Traction Kit 1 27 Short Pull Handle 1

24 Push-pull Handle 1 59 2Button Head Cap Screw M6×8

24

23

59

22

21

25

27

26

49



16



17



18




